

TEST REPORTKATRI NO. : SS4-00004651
APPLICANT : EMKER SADATE : May. 12, 2004.
PAGE(S) : 1 OF 1

SAMPLE DESCRIPTION : ONE(1) SAMPLE OF BIOWASHBALL (LAUNDERING BALL 2EA)

RECEIVED DATE : May. 06, 2004 ***

TEST ITEM

TEST RESULT

Detergency : Submitted by applicant

Artificial stain fabric	detergency(%)	
	Test #1	Test #2
JIS	25.14	20.37

- Remark) 1. Washing condition : Submitted by applicant
 - Test #1 : Wash with laundry detergent 5g
 - Test #2 : Wash with two BIOWASHBALL (without laundry detergent)
 2. Water temperature : 30±2℃
 3. Household washing machine, medium water level(60L), soak(1hr)
 4. Ballast fabric weight : 3.0 kg
 5. Test method : ① Artificial stain fabric : JIS
 ② Measure reflection rate before washing and after washing
 ③ Calculate stain removal
 6. Detergency (%) = $\frac{\text{Reflectance after washing} - \text{Reflectance before washing}}{\text{Reflectance of non-stained fabric} - \text{Reflectance before washing}} \times 100$

Sample



Hong Wonjoo
 WONJOO HONG
 Director General